samranas. FCC RF Test Report

Report No. : FR462802C

11BES8OMIMO_Ant3_5985

Spectrum mﬂl
Ref Level 10.00 dém Offset 24.00 d& Mode Sweep
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CF 5.985 GHz 10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.15 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-200,000 MHz -133.790 MHz 1,000 MHz 5.80646 GHz -59.97 dBm -53.82 dB -13.82 dB
-133.790 MHz -89.190 MHz 1.000 MHz 5.85131 GHz -60.04 dBm -53.89 dB -13.92 dB
-89.190 MHz -45.600 MHz 1.000 MHz 5.93934 GHz -37.24 dBm -31.09 dB -11.07 dB
-45.600 MHz -44.600 MHz 1.000 MHz 5.93942 GHz -37.16 dBm -31.01 dB -11.41 dB
44,600 MHz 45.600 MHz 1,000 MHz 6.03058 GHz -37.00 dBm -30.85 dB -11.25dB
45,600 MHz 89,190 MHz 1,000 MHz 6.03070 GHz -37.13 dBm -30.98 dB -10.96 dB
89,190 MHz 133,790 MHz 1,000 MHz 6.11877 GHz -58.77 dBém -52.62 dB -12.62 dB
133,790 MHz 200.000 MHz 1,000 MHz 6.12020 GHz -58.62 dém -52.46 dB -12.46 dB
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Spectrum :El
Ref Level 10.00 dBm Offset 24.87 dB Mode Sweep
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CF 5.985 GHz 10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.67 dBm

Standard: None

RBW 1.000 MHz

Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -134.070 MHz 1.000 MHz 5.83275 GHz -50.92 dBm -53.24 dB -13.24 dB
-134,070 MHz -89,380 MHz 1.000 MHz 5.85111 GHz -60.11 dBm -53.44 dB -13.49 dB
-89,380 MHz 45,690 MHz 1.000 MHz 5.93909 GHz -38.41 dBm -31.74 dB -11.70 dB
-45,690 MHz 44,690 MHz 1.000 MHz 5.93933 GHz -38.34 dBm -31.67 dB -12.07 dB
44,690 MHz 45.690 MHz 1,000 MHz 6.03067 GHz -37.25 dBm -30.58 dB -10.98 dB
45,690 MHz 89,380 MHz 1,000 MHz 6.03071 GHz -37.16 dBm -30.49 dB -10.49 dB
809,380 MHz 134.070 MHz 1,000 MHz 6.11893 GHz -58.00 dBm -51.33dB -11.36 dB
134,070 MHz 200.000 MHz 1,000 MHz 6.14397 GHz -57.75 dBm 51 11.08 dB
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SPORTON LAB. FCC RF TeSt Report Report No. : FR462802C

11BESOMIMO_Ant1_6145

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.13 d& Mode Sweep
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CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.62 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200.000 MHz -135.780 MHz 1.000 MHz 5.97247 GHz -58.15 dBm -51.54 dB -11.54 dB
-135.780 MHz -50.520 MHz 1.000 MHz 6.00940 GHz -58.50 dBm -51.88 dB -11.93 dB
-90.520 MHz -46.260 MHz 1.000 MHz 6.09872 GHz -38.58 dBm -31.96 dB -11.96 dB
-46.260 MHz -45.260 MHz 1.000 MHz 6.09876 GHz -38.55 dBm -31.94 dB -12.34 dB
45,260 MHz 46.260 MHz 1,000 MHz 6.19124 GHz -38.00 dBm -31.38 dB -11.78 dB
46,260 MHz 90.520 MHz 1,000 MHz 6.19132 GHz -37.96 dBm -31.34 dB -11.33 dB
90,520 MHz 135.780 MHz 1,000 MHz 6.28056 GHz -58.34 dBm -51.72 dB -11.78 dB
135,780 MHz 200.000 MHz 1,000 MHz 6.33954 GHz -57.69 dém -51.07 dB -11.07 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.44 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz | -137.490 MHz 1.000 MHz 5.98148 GHz -58.86 dBm -52.43 dB -12.43 dB
-137,490 MHz -91.660 MHz 1.000 MHz 6.00777 GHz -59.09 dBm -52.65 dB -12.72dB
-91,660 MHz -46,830 MHz 1.000 MHz 6.09815 GHz -38.94 dBm -32.50 dB -12.50 dB
46,830 MHz -45.830 MHz 1.000 MHz 6.09819 GHz -38.83 dBm -32.39 dB -12.79 dB
45,830 MHz 46.830 MHz 1,000 MHz 6.19181 GHz -38.67 dBm -32.24 dB -12.64 dB
46,830 MHz 91.660 MHz 1,000 MHz 6.19185 GHz -38.77 dBm -32.33dB -12.33 dB
91,660 MHz 137,490 MHz 1,000 MHz 6.28243 GHz -58.94 dBm -52.50 dB -12.52 db
137,490 MHz 200.000 MHz 1,000 MHz 6.34110 GHz -58.64 dém -52.20 dB 12.20 dB
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SPORTON LAB. FCC RF TeSt Report Report No. : FR462802C

11BESOMIMO_Ant3_6145
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Spectrum Emission Mask Standard: None
Peak Power -5.76 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200.000 MHz -136.070 MHz 1.000 MHz 5.97154 GHz -57.40 dBm -51.63 dB -11.63 dB
-136.070 MHz -90.710 MHz 1.000 MHz 6.00899 GHz -57.81 dBm -52.05 dB -12.06 dB
-90.710 MHz -46.360 MHz 1.000 MHz 6.09862 GHz -38.01 dBm -32.25 dB -12.24 dB
-46.360 MHz -45.360 MHz 1.000 MHz 6.09866 GHz -37.71 dBm -31.95 dB -12.35 dB
45,360 MHz 46.360 MHz 1,000 MHz 6.19134 GHz -37.59 dBm -31.82dB -12.22 dB
46,360 MHz 90.710 MHz 1,000 MHz 6.19154 GHz -37.72 dBm -31.95dB -11.92 dB
90,710 MHz 136.070 MHz 1,000 MHz 6.28097 GHz -58.03 dBém -52.27 dB -12.30 dB
136,070 MHz 200.000 MHz 1,000 MHz 6.33290 GHz -57.62 dém -51.86 dB -11.86 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.58 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz  -136.350 MHz 1.000 MHz 5.97699 GHz -57.66 dBm -51.08 dB -11.08 dB
-136,350 MHz -90.900 MHz 1.000 MHz 6.00891 GHz -57.80 dBm -51.22 dB -11.29 dB
-90,900 MHz 46,450 MHz 1.000 MHz 6.09845 GHz -38.49 dBm -31.91 dB -11.90 dB
46,450 MHz -45.450 MHz 1.000 MHz 6.09857 GHz -38.72 dBm -32.14 dB -12.54 dB
45,450 MHz 46.450 MHz 1,000 MHz 6.19143 GHz -38.37 dBm -31.80 dB -12.20 dB
46,450 MHz 90.900 MHz 1,000 MHz 6.19147 GHz -38.37 dBm -31.79 dB -11.79 dB
90,900 MHz 136,350 MHz 1,000 MHz 6.28125 GHz -57.56 dém -50.99 dB -11.01dB
136,350 MHz 200.000 MHz 1,000 MHz 6.33478 GHz -57.08 dBém -50.50 dB 10.50 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR462802C

11BESOMIMO_Ant1_6385
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Ref Level 10.00 dBm
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CF 6.385 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -7.49 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-200,000 MHz -136.070 MHz 1,000 MHz 6.22683 GHz -58.08 dBm -50.59 dB -10.59 dB
-136.070 MHz -90.710 MHz 1.000 MHz 6.24903 GHz -58.46 dBm -50.98 dB -11.00 dB
-90.710 MHz ~46.360 MHz 1.000 MHz 6.33846 GHz -39.04 dBm -31.55 dB -11.52 dB
-46.360 MHz -45.360 MHz 1.000 MHz 6.33866 GHz -39.09 dBm -31.61 dB -12.01 dB
45,360 MHz 46.360 MHz 1,000 MHz 6.43134 GHz -39.30 dBm -31.81dB -12.21dB
46,360 MHz 90.710 MHz 1,000 MHz 6.43138 GHz -39.29 dBm -31.81dB -11.80 dB
90,710 MHz 136.070 MHz 1,000 MHz 6.521035 GHz -57.73 dém -50.25 dB -10.25 dB
136,070 MHz 200.000 MHz 1,000 MHz 6.52421 GHz -57.53 dém -50.05 dB -10.05 dB
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CF 6.385 GHz 10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -7.10 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -134.930 MHz 1.000 MHz 6.19775 GHz -58.52 dBm -51.41 dB -1141dB
-134,930 MHz -89,950 MHz 1.000 MHz 6.25009 GHz -58.76 dBm -51.66 dB -11.66 dB
-89,950 MHz 45,980 MHz 1.000 MHz 6.33900 GHz -38.03 dBm -30.93 dB -10.93 dB
-45,980 MHz 44,980 MHz 1.000 MHz 6.33004 GHz -38.11 dBm -31.00 dB -11.40 dB
44,980 MHz 45.980 MHz 1,000 MHz 6.43096 GHz -38.62 dBm -31.51dB -11.91 dB
45,980 MHz 89.950 MHz 1,000 MHz 6.43100 GHz -38.72 dBm -31.62 dB -1161de
89,950 MHz 134,930 MHz 1,000 MHz 6.51991 GHz -58.38 dBm -51.28 dB -11.28 dB
134,930 MHz 200.000 MHz 1,000 MHz 6.52503 GHz -58.19 dém -51.08 dB 11.08 dB
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FCC RF Test Report

SPORTON LAB.

Report No.

: FR462802C

11BESOMIMO_Ant3_6385

Spec
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Ref Level 10.00 dém Offset 25.29 d& Mode Sweep
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CF 6.385 GHz 10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -7.09 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200,000 MHz -134,930 MHz 1,000 MHz 6.23232 GHz -58.07 dBm -50.98 dB -10.98 dB
-134.930 MHz -89.950 MHz 1.000 MHz 6.25049 GHz -58.38 dBm -51.29 dB -11.40 dB
-89.950 MHz -45.980 MHz 1.000 MHz 6.335900 GHz -38.17 dBm -31.08 dB -11.07 dB
-45.9680 MHz -44.980 MHz 1.000 MHz 6.33904 GHz -38.17 dBm -31.08 dB -11.48 dB
44,980 MHz 45.980 MHz 1,000 MHz 6.43096 GHz -38.48 dBm -31.29 dB -11.79 dB
45,980 MHz 89.950 MHz 1,000 MHz 6.43104 GHz -38.47 dBm -31.38 dB -11.37 db
89,950 MHz 134,930 MHz 1,000 MHz 6.51991 GHz -57.92 dém -50.83 dB -10.84 dB
134,930 MHz 200.000 MHz 1,000 MHz 6.56733 GHz -57.63 dém -50.54 dB -10.54 dB
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CF 6.385 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -7.15 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -135.780 MHz 1.000 MHz 6.23660 GHz -57.67 dBm -50.52 dB -10.52 dB
-135,780 MHz 90,520 MHz 1.000 MHz 6.24968 GHz -57.95 dBm -50.80 dB -10.92 dB
-90,520 MHz 46,260 MHz 1.000 MHz 6.33848 GHz -39.31 dBm -32.16 dB -12.12 dB
46,260 MHz -45.260 MHz 1.000 MHz 6.33876 GHz -39.14 dBm -31.99 dB -12.39 dB
45,260 MHz 46.260 MHz 1,000 MHz 6.43124 GHz -39.06 dBm -31.91dB -12.31 dB
46,260 MHz 90.520 MHz 1,000 MHz 6.43128 GHz -39.02 dBm -31.87 dB -11.86 dB
90,520 MHz 135.780 MHz 1,000 MHz 6.52056 GHz -57.25 dBém -50.10 dB -10.16 dB
135,780 MHz 200.000 MHz 1,000 MHz 6.52480 GHz -56.96 dém -49.81 dB -0.51 dB
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FCC RF Test Report

SPORTON LAB.

Report No.

: FR462802C

11BESOMIMO_Ant1_6465

Spec

rum
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CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.86 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200,000 MHz __ -134,360 MHz 1,000 MHz 6.31058 GHz -57.55 dBm -51.69 dB -11.69 dB
-134,360 MHz -89.570 MHz 1,000 MHz 6.33110 GHz -57 .66 dBm -51.80 dB -11.92 dB
-89,570 MHz -45.790 MHz 1,000 MHz 6.41911 GHz -36.81 dBm -30.95 dB -10.93 dB
45,790 MHz -44.750 MHz 1.000 MHz 6.41923 GHz -36.79 dBm -30.93 dB -11.33 dB
44,790 MHz 45.790 MHz 1,000 MHz 6.51077 GHz -36.89 dBm -31.03 dB -1143 dB
45,790 MHz 89.570 MHz 1,000 MHz 6.51081 GHz -37.12 dBm -31.26 dB -11.25dB
89,570 MHz 134,360 MHz 1,000 MHz 6.59922 GHz -57.26 dBm -51.39dB -1143 dB
134,360 MHz 200.000 MHz 1,000 MHz 6.63290 GHz -56.98 dBm -51.12 dB -11.12 dB
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Count 100/100
@ 1Rm View
Limit Gheck PAES
0 dBf=28
10d ‘I r — |‘
30 dl
-40 df / \
o — L
B0 dEm
=70 dl
-80 dl
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.86 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200.000 MHz  -138,350 MHz 1,000 MHz 6.30691 GHz -57.40 dBm -51.54 dB -11.54 dB
-138,350 MHz 92,230 MHz 1,000 MHz 6.32687 GHz -57.61 dBm -51.75 dB -11.81 dB
92,230 MHz -47.120 MHz 1,000 MHz 6.41782 GHz -38.00 dBm -32.23 dB -12.22 dB
47,120 MHz -46.120 MHz 1,000 MHz 6.41790 GHz -38.23 dBm -32.37 dB -12.77 dB
46,120 MHz 47.120 MHz 1,000 MHz 6.51210 GHz -38.78 dBm -32.92 dB -13.32 dB
47,120 MHz 92.230 MHz 1,000 MHz 6.51246 GHz -38.94 dBm -33.08 dB -13.02 db
92,230 MHz 138,350 MHz 1,000 MHz 6.60313 GHz -57.58 dém -51.72 dB -11.78 dB
138,350 MHz 200.000 MHz 1,000 MHz 6.64246 GHz -57.42 dém -51.56 dB 11.56 dB
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samranas. FCC RF Test Report

Report No. : FR462802C

11BES8OMIMO_Ant3_6465

Spec
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CF 6.465 GHz 10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -5.37 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200,000 MHz -136.640 MHz 1,000 MHz 6.30846 GHz -57.04 dBm -51.67 dB -11.67 dB
-136 640 MHz =91.090 MHz 1.000 MHz 6.32838 GHz -57.28 dBm -51.91 dB -11.91 dB
-91.090 MHz ~46.550 MHz 1.000 MHz 641843 GHz -37.26 dBm -31.89 dB -11.89 dB
-46.550 MHz -45.550 MHz 1.000 MHz 6.41847 GHz -37.18 dBm -31.81dB -12.21 dB
45,550 MHz 46.550 MHz 1,000 MHz 6.51153 GHz -37.43 dBm -32.06 dB -12.46 dB
46,550 MHz 91.090 MHz 1,000 MHz 6.51165 GHz -37.42 dBm -32.04 dB -12.03 dB
91,090 MHz 136.640 MHz 1,000 MHz 6.60122 GHz -56.78 dBm -51.41 dB -11.52 dB
136,640 MHz 200.000 MHz 1,000 MHz 6.65110 GHz -56.56 dBm -51.19 dB -11.19 dB
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CF 6.465 GHz 10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -5.70 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz __ -136.070 MHz 1.000 MHz 6.31631 GHz -56.90 dBm -51.20 dB -11.20 dB
-136,070 MHz -90.710 MHz 1.000 MHz 6.32035 GHz -57.04 dBm -51.34 dB -11.46 dB
-90,710 MHz 46,360 MHz 1.000 MHz 6.41862 GHz -37.13 dBm -31.44 dB -11.43 dB
46,360 MHz 45,360 MHz 1.000 MHz 6.41866 GHz -37.19 dBm -31.49 dB -11.99 dB
45,360 MHz 46.360 MHz 1,000 MHz 6.51134 GHz -37.62 dBm -31.92 dB -12.32 dB
46,360 MHz 90.710 MHz 1,000 MHz 6.51158 GHz -37.62 dBm -31.93 dB -11.80 dB
90,710 MHz 136.070 MHz 1,000 MHz 6.60103 GHz -56.64 dBm -50.94 dB -10.94 dB
136,070 MHz 200.000 MHz 1,000 MHz 6.60541 GHz -56.28 dBm 50.58 dB 10.58 dB
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FCC RF Test Report

SPORTON LAB.

Report No.
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Ref Level 10.00 dém Offset 25.53 d& Mode Sweep
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CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.97 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200.000 MHz -134.,070 MHz 1.000 MHz 6.39351 GHz -57.24 dBm -51.27 dB -11.27 dB
-134.070 MHz -89.380 MHz 1.000 MHz 6.41107 GHz -57.29 dBm -51.32 dB -11.36 dB
-89.380 MHz -45.690 MHz 1.000 MHz 6.49925 GHz -36.73 dBm -30.76 dB -10.75 dB
-45.690 MHz -44.650 MHz 1.000 MHz 6.49933 GHz -36.86 dBm -30.89 dB -11.29 dB
44,690 MHz 45.690 MHz 1,000 MHz 6.59067 GHz -37.31dBm -31.34 dB -11.74 dB
45,690 MHz 89,380 MHz 1,000 MHz 6.59075 GHz -37.20 dBm -31.23dB -11.22 dB
809,380 MHz 134.070 MHz 1,000 MHz 6.67903 GHz -57.45 dBém -51.48 db -11.48 dB
134,070 MHz 200.000 MHz 1,000 MHz 6.68225 GHz -57.25 dBém -51.28 dB -11.28 dB
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CF 6.545 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -5.79 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -137.780 MHz 1.000 MHz 6.40060 GHz -57.16 dBm -51.38 dB -11.38 dB
-137,760 MHz 91,850 MHz 1.000 MHz 6.40760 GHz -57.28 dBm -51.49 dB -11.59 dB
-91,850 MHz 46,930 MHz 1.000 MHz 6.49805 GHz -38.01 dBm -32.23 dB -12.22 dB
46,930 MHz 45,930 MHz 1.000 MHz 6.49809 GHz -38.05 dBm -32.27 dB -12.67 dB
45,930 MHz 46.930 MHz 1,000 MHz 6.59191 GHz -38.77 dBm -32.98 dB -13.38 dB
46,930 MHz 91.850 MHz 1,000 MHz 6.59199 GHz -38.73 dBm -32.94 dB -12.93 dB
91,850 MHz 137.780 MHz 1,000 MHz 6.68268 GHz -57.60 dBém -51.81dB -11.84 dB
137 780 MHz 200.000 MHz 1,000 MHz 6.68536 GHz -57.45 dBém 51.66 dB 11.66 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR462802C

11BES8OMIMO_Ant3_6545

Spectrum mﬂl
Ref Level 10.00 dm Offset 25.48 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
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e ’I i i
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CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.83 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz -134.360 MHz 1.000 MHz 6.38942 GHz -57.32 dBm -51.48 dB -11.48 dB
-134.360 MHz -89.570 MHz 1.000 MHz 6.41074 GHz -57.50 dBm -51.67 dB -11.70 dB
-89.570 MHz -45.790 MHz 1.000 MHz 6.49503 GHz -36.57 dBm -30.73 dB -10.70 dB
-45.790 MHz -44.790 MHz 1.000 MHz 6.49523 GHz -36.78 dBm -30.94 dB -11.34 dB
44,790 MHz 45.790 MHz 1,000 MHz 6.59077 GHz -37.06 dBm -31.23 dB -11.63 dB
45,790 MHz 89.570 MHz 1,000 MHz 6.59085 GHz -37.04 dBm -31.21dB -11.19dB
89,570 MHz 134,360 MHz 1,000 MHz 6.67898 GHz -57.33 dBm -51.49 dB -11.59 dB
134,360 MHz 200.000 MHz 1,000 MHz 6.71062 GHz -57.14 dBém -51.30 dB -11.30 dB
JU )| [ EEREEEE ]
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11BESOMIMO_Ant4_6545

Spectrum :El
Ref Level 10.00 dBm Offset 25.41 dB Mode Sweep
Count 1007100
@ 1Rm View
Limit ¢heck PAES
0 def=2e
10d J\ e . Se—— L
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-80d
CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.22 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz  -136.070 MHz 1.000 MHz 6.40663 GHz -56.89 dBm -50.67 dB -10.67 dB
-136,070 MHz -90.710 MHz 1.000 MHz 6.40895 GHz -57.08 dBm -50.86 dB -10.87 dB
-90.710 MHz 46,360 MHz 1.000 MHz 6.49854 GHz -37.39 dBm -31.16 dB -11.15dB
46,360 MHz -45.360 MHz 1.000 MHz 6.49866 GHz -37.67 dbm -31.45 dB -11.85 dB
45,360 MHz 46.360 MHz 1,000 MHz 6.59134 GHz -38.25 dBm -32.03 dB -12.43 dB
46,360 MHz 90.710 MHz 1,000 MHz 6.59142 GHz -38.21 dBm -31.99 dB -11.98 dB
90,710 MHz 136.070 MHz 1,000 MHz 6.68089 GHz -56.89 dém -50.67 dB -10.71 dB
136,070 MHz 200.000 MHz 1,000 MHz 6.68437 GHz -56.68 dBm -50.45 dB 10.45 dB
JU )| ARREREED e
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samranas. FCC RF Test Report

Report No. : FR462802C

11BESOMIMO_Antl_6625

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.35 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
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-80 di
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.29 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200,000 MHz __ -135,780 MHz 1,000 MHz 6.48000 GHz -57 44 dBm -51.15 dB -11.15dB
-135,780 MHz -90.520 MHz 1,000 MHz 6.48928 GHz -57 .64 dBm -51.36 dB -11.37 dB
-90,520 MHz -46.260 MHz 1,000 MHz 6.57872 GHz -37.57 dBm -31.29 dB -11.28 dB
46,260 MHz -45.260 MHz 1.000 MHz 6.57876 GHz -37.98 dBm -31.69 dBb -12.09 dB
45,260 MHz 46.260 MHz 1,000 MHz 6.67124 GHz -38.47 dBm -32.19 dB -12.59 dB
46,260 MHz 90.520 MHz 1,000 MHz 6.67136 GHz -38.52 dBm -32.24 dB -12.22 db
90,520 MHz 135.780 MHz 1,000 MHz 6.76060 GHz -57.77 dém -51.49 dB -11.54 dB
135,780 MHz 200.000 MHz 1,000 MHz 6.81610 GHz -57.66 dém -51.37 dB -11.37 dB
JU )| [ EEREEEE ]
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11BESOMIMO_Ant2_6625
Spectrum :El
Ref Level 10.00 dBm Offset 25.11 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf=28
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.36 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz  -138,060 MHz 1,000 MHz 6.43838 GHz -57.32 dBm -50.96 dB -10.96 dB
-138,060 MHz -92.040 MHz 1,000 MHz 6.48704 GHz -57.48 dBm -51.12 dB -11.15dB
92,040 MHz -47.020 MHz 1,000 MHz 6.57788 GHz -38.46 dBm -32.10 dB -12.08 dB
-47.020 MHz -46.020 MHz 1,000 MHz 6.57800 GHz -38.68 dBm -32.31 dB -12.71 dB
46,020 MHz 47.020 MHz 1,000 MHz 6.67200 GHz -39.13 dBm -32.77 dB -13.17 dB
47,020 MHz 92.040 MHz 1,000 MHz 6.67212 GHz -39.02 dBm -32.66 dB -12.64 dB
92,040 MHz 138.060 MHz 1,000 MHz 6.76284 GHz -57.93 dém -51.57 dB -11.63 dB
138,060 MHz 200.000 MHz 1,000 MHz 6.80937 GHz -57.70 deém -51.33 dB 11.33 dB
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samranas. FCC RF Test Report

Report No. : FR462802C

11BES8OMIMO_Ant3_6625

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 25.66 di

Mode Sweep

@ 1Rm View
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CF 6.625 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -5.59 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200,000 MHz -134.360 MHz 1,000 MHz 6.48954 GHz -57.13 dBm -51.54 dB -11.54 dB
-134 360 MHz -89.570 MHz 1.000 MHz 6.49094 GHz -57.22 dBm -51.64 dB -11.72 dB
-89.570 MHz -45.790 MHz 1.000 MHz 6.57915 GHz -36.51 dBm -30.93 dB -10.92 dB
-45.790 MHz -44.790 MHz 1.000 MHz 6.57923 GHz -36.56 dBm -30.97 dB -11.37 dB
44,790 MHz 45.790 MHz 1,000 MHz 6.67077 GHz -36.62 dBm -31.03 dB -1143 dB
45,790 MHz 89.570 MHz 1,000 MHz 6.67085 GHz -36.55 dBm -30.97 dB -10.96 dB
89,570 MHz 134,360 MHz 1,000 MHz 6.75922 GHz -57.30 dBm -51.71dB -11.75 dB
134,360 MHz 200.000 MHz 1,000 MHz 6.79242 GHz -57.08 dBém -51.50 dB -11.50 dB
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Ref Level 10.00 dBm Offset 25.44 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask
Peak Power -6.07 dBm
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RBW 1.000 MHz

JL
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] (TTTTTT ]

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -133,200 MHz 1.000 MHz 6.45502 GHz -56.75 dBm -50.68 dB -10.68 dB
-133,200 MHz -88,800 MHz 1.000 MHz 6.49194 GHz -57.04 dBm -50.97 dB -11.01 dB
-88,800 MHz 45,400 MHz 1.000 MHz 6.57930 GHz -36.76 dBm -30.69 dB -10.63 dB
-45,400 MHz 44,400 MHz 1.000 MHz 6.57962 GHz -36.49 dBm -30.42 dB -10.82 dB
44,400 MHz 45.400 MHz 1,000 MHz 6.67038 GHz -36.85 dBm -30.78 dB -11.18dB
45,400 MHz 98.800 MHz 1,000 MHz 6.67042 GHz -36.74 dBm -30.66 dB -10.66 dB
88,800 MHz 133,200 MHz 1,000 MHz 6.75782 GHz -56.95 dBém -50.88 dB -10.98 dB
133,200 MHz 200.000 MHz 1,000 MHz 6.76594 GHz -56.70 dBém -50.63 dB 10.63 dB

Sporton International Inc. (Kunshan)
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FCC ID: 2ADZRXS2437XB

Page Number

1 A2-421 of 637



FCC RF Test Report

SPORTON LAB.

Report No. : FR462802C

11BESOMIMO_Ant1_6705

Spec

rum

Ref Level 10.00 dBm Offset 25.23 dB
Count 100/100

Mode Sweep

@ 1Rm View

Limit ¢theck PABS
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Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.16 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200,000 MHz -137.210 MHz 1,000 MHz 6.52875 GHz -57.24 dBm -51.07 dB -11.07 dB
-137.210 MHz -91.470 MHz 1.000 MHz 6.56805 GHz -57.39 dBm -51.22 dB -11.29 dB
-91.470 MHz ~46.740 MHz 1.000 MHz 6.656820 GHz -38.08 dBm -31.92 dB -11.91 dB
-46.740 MHz -45.740 MHz 1.000 MHz 6.656828 GHz -38.39 dBm -32.23 dB -12.63 dB
45,740 MHz 46.740 MHz 1,000 MHz 6.75172 GHz -39.32 dBm -33.16 dB -13.56 dB
46,740 MHz 91.470 MHz 1,000 MHz 6.75184 GHz -39.41 dBm -33.24 dB -13.23 dB
91,470 MHz 137.210 MHz 1,000 MHz 6.84187 GHz -57.89 dBém -51.72 dB -11.81de
137,210 MHz 200.000 MHz 1,000 MHz 6.9409735 GHz -57.66 dém -51.50 dB -11.50 dB
— _—
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11BESOMIMO_Ant2_6705

Spectrum :El
Ref Level 10.00 dBm Offset 25.14 dB Mode Sweep
Count 1007100
@ 1Rm View
Limit ¢heck PAES
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CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.05 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz  -135.780 MHz 1.000 MHz 6.56640 GHz -57.18 dBm -51.14 dB -11.14 dB
-135,780 MHz -90.520 MHz 1.000 MHz 6.56940 GHz -57.37 dBm -51.33 dB -11.37 dB
-90,520 MHz 46,260 MHz 1.000 MHz 6.65860 GHz -37.20 dBm -31.16 dB -11.13 dB
46,260 MHz -45.260 MHz 1.000 MHz 6.65676 GHz -37.29 dbm -31.25 dB -11.65 dB
45,260 MHz 46.260 MHz 1,000 MHz 6.75124 GHz -37.97 dBm -31.92 dB -12.32 dB
46,260 MHz 90.520 MHz 1,000 MHz 6.75132 GHz -37.84 dBm -31.80 dB -11.78 dB
90,520 MHz 135.780 MHz 1,000 MHz 6.94068 GHz -57.65 dBém -51.60 dB -11.63 dB
135,780 MHz 200.000 MHz 1,000 MHz 6.85685 GHz -57.43 dém 51.38 dB 11.38 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR462802C

11BES8OMIMO_Ant3_6705

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.35 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
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CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.45 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-200.000 MHz -136.920 MHz 1.000 MHz 6.56558 GHz -57.24 dBm -51.79 dB -11.79 dB
-136.920 MHz -91.280 MHz 1.000 MHz 6.56842 GHz -57.38 dBm -51.93 dB -12.02 dB
-91.280 MHz -46.640 MHz 1.000 MHz 6.65834 GHz -37.35 dBm -31.90 dB -11.89 dB
-46.640 MHz -45.640 MHz 1.000 MHz 6.65838 GHz -37.46 dBm -32.01 dB -12.41 dB
45,640 MHz 46.640 MHz 1,000 MHz 6.75162 GHz -38.26 dBm -32.81dB -13.21dB
46,640 MHz 91.280 MHz 1,000 MHz 6.75174 GHz -38.23 dBm -32.78 dB -12.76 dB
91,280 MHz 136.920 MHz 1,000 MHz 6.84162 GHz -57.52 dém -52.07 dB -12.15dB
136,920 MHz 200.000 MHz 1,000 MHz 6.85502 GHz -57.19 dBém -51.74 dB -11.74 dB
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JL
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz __ -138.930 MHz 1.000 MHz 6.52827 GHz -56.76 dBm -50.98 dB -10.98 dB
-138,930 MHz 92,620 MHz 1.000 MHz 6.56629 GHz -56.82 dBm -51.05 dB -11.10 dB
-92,620 MHz -47.310 MHz 1.000 MHz 6.65755 GHz -39.00 dBm -33.22 dB -13.20 dB
47,310 MHz -46.310 MHz 1.000 MHz 6.65771 GHz -38.86 dBm -33.00 dB -13.49 dB
46,310 MHz 47.310 MHz 1,000 MHz 6.75229 GHz -39.29 dBm -33.51dB -13.91 dB
47.310 MHz 92.620 MHz 1,000 MHz 6.75233 GHz -39.18 dBm -33.40 dB -13.40 dB
92,620 MHz 138.930 MHz 1,000 MHz 6.894379 GHz -56.93 dém -51.16 dB -11.19dB
138,930 MHz 200.000 MHz 1,000 MHz 6.85191 GHz -56.71 dBém 0 10.94 dB

Sporton International Inc. (Kunshan)
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SPORTON LAB. FCC RF TeSt Report Report No. : FR462802C

11BESOMIMO_Ant1_6785

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.40 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 demeas
a0d JI r d 1
-20 dl /J L\
=30 dl
T —
) = /!
-40 —— / \ -~
-S0d 4 X
-60 dBi
-70d
-80 dl
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Spectrum Emission Mask Standard: None
Peak Power -6.19 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-200.000 MHz -135.500 MHz 1.000 MHz 6.60995 GHz -57.09 dBm -50.90 dB -10.90 dB
-135.500 MHz -50.330 MHz 1.000 MHz 6.64988 GHz -57.18 dBm -50.99 dB -11.09 dB
-90.330 MHz -46.170 MHz 1.000 MHz 6.73865 GHz -37.31 dBm -31.12 dB -11.09 dB
-46.170 MHz -45.170 MHz 1.000 MHz 6.73885 GHz -37.41 dBm -31.22 dB -11.62 dB
45,170 MHz 46.170 MHz 1,000 MHz 6.83115 GHz -38.47 dBm -32.28 dB -12.68 dB
46,170 MHz 90.330 MHz 1,000 MHz 6.83119 GHz -38.70 dBm -32.50 dB -12.50 dB
90,330 MHz 135.500 MHz 1,000 MHz 6.91992 GHz -57.83 dBém -51.63 dB -11.79 dB
135,500 MHz 200.000 MHz 1,000 MHz 6.92224 GHz -57.72 dém -51.52 dB -11.52 dB
- —_—
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Ref Level 10.00 dBm Offset 25.19 d& Mode Sweep
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@ 1Rm View
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CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.47 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz  -136.640 MHz 1.000 MHz 6.64478 GHz -57.24 dBm -50.78 dB -10.78 dB
-136,640 MHz -91.090 MHz 1.000 MHz 6.64858 GHz -57.33 dBm -50.87 dB -10.93 dB
-91,000 MHz -46,550 MHz 1.000 MHz 6.73843 GHz -38.01 dBm -31.54 dB -11.54 dB
46,550 MHz -45.550 MHz 1.000 MHz 6.73847 GHz -37.94 dBm -31.47 dB -11.87 dB
45,550 MHz 46.550 MHz 1,000 MHz 6.83153 GHz -38.75 dBm -32.28 dB -12.68 dB
46,550 MHz 91.090 MHz 1,000 MHz 6.83165 GHz -38.56 dBm -32.09 dB -12.07 db
91,090 MHz 136.640 MHz 1,000 MHz 6.92134 GHz -57.80 dBém -51.33dB -1141de
136,640 MHz 200.000 MHz 1,000 MHz 6.94702 GHz -57.57 deém -51.10 dB 11.10 dB
JU )| ARREREED e
Date: 24 JUL.2024 17.57.26
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FCC RF Test Report

SPORTON LAB.

Report No. : FR462802C

11BES8OMIMO_Ant3_6785

Spec
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Ref Level 10.00 dBm
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Offset 25.47 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 deR=28

-10 d|

-20 d|

=30 dl

-50 di

2
ey T / ‘\ i
/

50 dB

-70 di

-80 di

CF 6.785 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -5.81 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200,000 MHz -137.210 MHz 1,000 MHz 6.64569 GHz -56.99 dBm -51.17 dB -11.17 dB
-137.210 MHz -91.470 MHz 1.000 MHz 6.64825 GHz -57.10 dBm -51.28 dB -11.40 dB
-91.470 MHz ~46.740 MHz 1.000 MHz 6.73820 GHz -37 .68 dBm -31.87 dB -11.86 dB
-46.740 MHz -45.740 MHz 1.000 MHz 6.73828 GHz -37.67 dBm -31.85 dB -12.25 dB
45,740 MHz 46.740 MHz 1,000 MHz 6.83172 GHz -39.09 dBm -33.28 dB -13.68 dB
46,740 MHz 91.470 MHz 1,000 MHz 6.83176 GHz -38.94 dBm -33.13dB -13.13 dB
91,470 MHz 137.210 MHz 1,000 MHz 6.92219 GHz -57.67 dBm -51.85dB -11.86 dB
137,210 MHz 200.000 MHz 1,000 MHz 6.97203 GHz -57.36 dém -51.55 dB -11.55 dB
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Ref Level 10.00 dBm  Offset 25.45 dB Mode Sweep
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CF 6.785 GHz 10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -5.93 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz __ -138.060 MHz 1.000 MHz 6.62499 GHz -56.56 dBm -50.63 dB -10.63 dB
-138,060 MHz 92,040 MHz 1.000 MHz 6.64704 GHz -56.71 dBm -50.78 dB -10.81 dB
-92,040 MHz 47,020 MHz 1.000 MHz 6.73796 GHz -38.25 dBm -32.32 dB -12.32 dB
47,020 MHz 46,020 MHz 1.000 MHz 6.73800 GHz -38.39 dBm -32.46 dB -12.86 dB
46,020 MHz 47.020 MHz 1,000 MHz 6.83200 GHz -39.04 dBm -33.11dB -13.51dB
47,020 MHz 92.040 MHz 1,000 MHz 6.93208 GHz -39.04 dBm -33.11dB -13.10 dB
92,040 MHz 138.060 MHz 1,000 MHz 6.92296 GHz -57.21 dBém -51.27 dB -11.30 dB
138,060 MHz 200.000 MHz 1,000 MHz 6.92584 GHz -57.15 dBém 51.21 dB 11.21 dB
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Report No. : FR462802C

11BESOMIMO_Ant1_6865
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Spectrum mﬂl
Ref Level 10.00 dém Offset 25.59 d& Mode Sweep
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CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.75 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200.000 MHz -131.450 MHz 1.000 MHz 6.71472 GHz -56.60 dBm -50.85 dB -10.85 dB
-131.490 MHz -87.660 MHz 1.000 MHz 6.73381 GHz -56.97 dBm -51.22 dB -11.30 dB
-87 660 MHz -44.830 MHz 1.000 MHz 6.82007 GHz -35.15 dBm -29.40 dB -9.38 dB
-44.830 MHz -43.830 MHz 1.000 MHz 6.82019 GHz -35.11 dBm -29.36 dB -9.76 dB
43,830 MHz 44.830 MHz 1,000 MHz 6.90981 GHz -36.29 dBm -30.54 dB -10.94 dB
44,830 MHz 87.660 MHz 1,000 MHz 6.91001 GHz -36.15 dBm -30.29 dB -10.36 dB
87,660 MHz 131,490 MHz 1,000 MHz 6.99591 GHz -57.62 dém -51.87 dB -12.03 dB
131,490 MHz 200.000 MHz 1,000 MHz 7.00703 GHz -59.01 dBm -53.26 dB -13.26 dB
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Ref Level 10.00 dBm Offset 25.61 dB Mode Sweep

Count 100/100
@ 1Rm View
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Spectrum Emission Mask
Peak Power -5.66 dBm

Standard: None

RBW 1.000 MHz

JL

Date: 24 JUL.2024 18:05:57

Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz __ -138.,630 MHz 1.000 MHz 6.71055 GHz -56.77 dBm -51.11dB -11.11dB
-138,630 MHz 92,420 MHz 1.000 MHz 6.72655 GHz -56.97 dBm -51.31 dB -11.36 dB
-92,420 MHz -47.210 MHz 1.000 MHz 6.81777 GHz -38.00 dBm -32.34 dB -12.34 dB
47,210 MHz -46.210 MHz 1.000 MHz 6.81781 GHz -38.27 dBm -32.62 dB -13.02 dB
46.210 MHz 47.210 MHz 1,000 MHz 6.91219 GHz -39.09 dBm -33.43dB -13.83 dB
47.210 MHz 92,420 MHz 1,000 MHz 6.91235 GHz -38.89 dBm -33.24 dB -13.21dB
92,420 MHz 138.630 MHz 1,000 MHz 7.00329 GHz -58.32 dBém -52.66 dB -12.75 dB
138,630 MHz 200.000 MHz 1,000 MHz 7.00709 GHz -58.28 dém -52.62 dB 12.62 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR462802C

11BES8OMIMO_Ant3_6865

Spectrum mﬂl
Ref Level 10.00 dm Offset 25.48 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 def=28
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o /’Jj L-_
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-40d = e
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-70d
-80 dl
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.50 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200.000 MHz -135.500 MHz 1.000 MHz 6.71836 GHz -56.56 dBm -51.06 dB -11.06 dB
-135.500 MHz -50.330 MHz 1.000 MHz 6.72952 GHz -56.82 dBm -51.32 dB -11.33 dB
-90.330 MHz -46.170 MHz 1.000 MHz 6.81877 GHz -36.41 dBm -30.92 dB -10.91 dB
-46.170 MHz -45.170 MHz 1.000 MHz 6.81885 GHz -36.61 dBm -31.11 dB -11.51 dB
45,170 MHz 46.170 MHz 1,000 MHz 6.91115 GHz -37.86 dBm -32.37 dB -12.77 dB
46,170 MHz 90.330 MHz 1,000 MHz 6.91119 GHz -37.82 dBm -32.32dB -12.32 dB
90,330 MHz 135.500 MHz 1,000 MHz 7.00044 GHz -58.25 dBém -52.75 dB -12.77 db
135,500 MHz 200.000 MHz 1,000 MHz 7.00264 GHz -58.06 dém -52.56 dB -12.56 dB
- —_—
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Spectrum

Count 100/100

Ref Level 10.00 dém  Offset 25.65 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
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=70 d
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CF 6.865 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -5.39 dBm

Standard: None
RBW 1.000 MHz

Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -134.070 MHz 1.000 MHz 6.72679 GHz -56.00 dBm -50.61 dB -10.61 dB
-134,070 MHz -89,380 MHz 1.000 MHz 6.73111 GHz -56.26 dBm -50.88 dB -10.92 dB
-89,380 MHz 45,690 MHz 1.000 MHz 6.81913 GHz -35.72 dBm -30.33 dB -10.30 dB
-45,690 MHz 44,690 MHz 1.000 MHz 6.81933 GHz -36.16 dBm -30.77 dB -11.17 dB
44,690 MHz 45.690 MHz 1,000 MHz 6.91067 GHz -37.22 dBm -31.83dB -12.23 dB
45,690 MHz 89,380 MHz 1,000 MHz 6.91083 GHz -37.04 dBm -31.66 dB -11.63 dB
809,380 MHz 134.070 MHz 1,000 MHz 6.99820 GHz -57.00 dém -51.62 dB -11.83 dB
134,070 MHz 200.000 MHz 1,000 MHz 7.00245 GHz -57.81 dBém 52.43 dB 12.43 db
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FCC RF Test Report

SPORTON LAB.

Report No. : FR462802C

11BESOMIMO_Antl_6945
Spectrum mﬂl
Ref Level 10.00 dém Offset 25.79 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
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CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.64 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200,000 MHz | -133,200 MHz 1,000 MHz 6.78778 GHz -56.44 dBm -50.81 dB -10.81 dB
-133,200 MHz -88.800 MHz 1,000 MHz 6.81194 GHz -56.74 dBm -51.10 dB -11.14 dB
-88,800 MHz -45.400 MHz 1,000 MHz 6.89934 GHz -35.58 dBm -29.94 dB -9.30 dB
45,400 MHz 44,400 MHz 1.000 MHz 6.89962 GHz -35.69 dBm -30.05 dB -10.45 dB
44,400 MHz 45.400 MHz 1,000 MHz 6.99038 GHz -37.57 dBm -31.93 dB -12.33 dB
45,400 MHz 98.800 MHz 1,000 MHz 6.99050 GHz -35.33 dBm -29.69 dB -0.67 db
88,800 MHz 133,200 MHz 1,000 MHz 7.07802 GHz -59.47 dBém -53.83 dB -13.88 dB
133,200 MHz 200.000 MHz 1,000 MHz 7.08146 GHz -50.48 dBém -53.85 dB -13.85 dB
JU )| ARREREED e
Date: 24 JUL.2024 18:11:22
11BESOMIMO_Ant2_6945
Spectrum :El
Ref Level 10.00 dBm  Offset 25.74 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
0 dBf=28
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CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.59 dBm RBW 1.000 MHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200.000 MHz  -134.070 MHz 1,000 MHz 6.79831 GHz -56.64 dBm -51.05 dB -11.05 dB
134,070 MHz -89.380 MHz 1,000 MHz 6.81107 GHz -56.89 dBm -51.30 dB -11.34 dB
-89,360 MHz -45.690 MHz 1,000 MHz 6.89917 GHz -36.00 dBm -30.50 dB -10.47 dB
45,600 MHz -44.690 MHz 1,000 MHz 6.89933 GHz -36.00 dBm -30.41 dB -10.81 dB
44,690 MHz 45.690 MHz 1,000 MHz 6.99067 GHz -37.32 dBm -31.73dB .
45,690 MHz 89,380 MHz 1,000 MHz 6.99079 GHz -35.21 dBm -29.62 dB 4
809,380 MHz 134.070 MHz 1,000 MHz 7.07905 GHz -58.26 dém -53.37 dB :
134,070 MHz 200.000 MHz 1,000 MHz 7.07997 GHz -58.78 dBém 53.19 dB 13.
- —_—
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FCC RF Test Report

SPORTON LAB.

Report No. : FR462802C

11BESOMIMO_Ant3_6945

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 26.30 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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Span 400.0 MHz

Spectrum Emission Mask

Peak Power -4.47 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-200,000 MHz -135.500 MHz 1,000 MHz 6.78835 GHz -55.84 dBm -51.37 dB -11.37 dB
-135.500 MHz -90.330 MHz 1.000 MHz 6.80964 GHz -55.99 dBm -51.53 dB -11.56 dB
-90.330 MHz ~46.170 MHz 1.000 MHz 6.89877 GHz -35.63 dBm -31.17 dB -11.16 dB
-46.170 MHz -45.170 MHz 1.000 MHz 6.89885 GHz -35.93 dBm -31.46 dB -11.86 dB
45,170 MHz 46.170 MHz 1,000 MHz 6.99115 GHz -37.51 dBm -33.04 dB -13.44 dB
46,170 MHz 90.330 MHz 1,000 MHz 6.99127 GHz -35.25 dBm -30.78 dB -10.76 dB
90,330 MHz 135.500 MHz 1,000 MHz 7.08040 GHz -58.44 dBm -53.98 dB -14.00 db
135,500 MHz 200.000 MHz 1,000 MHz 7.08728 GHz -58.38 dém -53.91 dB -13.91 dB
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Ref Level 10.00 dBm
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Spectrum Emission Mask

Peak Power -5.04 dBm

Standard: None
RBW 1.000 MHz

JL

Date: 24 JUL. 2024 18:14:46

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -132,350 MHz 1.000 MHz 6.78303 GHz -55.32 dBm -50.28 dB -10.28 dB
-132,350 MHz -88.230 MHz 1.000 MHz 6.81291 GHz -55.67 dBm -50.63 dB -10.70 dB
-88,230 MHz 45,120 MHz 1.000 MHz 6.89950 GHz -34.93 dBm -29.89 dB -9.82 dB
45,120 MHz 44,120 MHz 1.000 MHz 6.89990 GHz -35.01 dBm 29.97 dB -10.37 dB
44,120 MHz 45.120 MHz 1,000 MHz 6.99010 GHz -36.48 dBm -31.44 dB -11.84 dB
45,120 MHz 988.230 MHz 1,000 MHz 6.99014 GHz -34.15 dBm -29.11 dB -9.10 dB
88,230 MHz 132,350 MHz 1,000 MHz 7.07733 GHz -58.27 dBém -53.23 dB -13.24 dB
132,350 MHz 200.000 MHz 1,000 MHz 7.07965 GHz -58.11 dBm 3 13.07 db
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FCC RF Test Report

SPORTON LAB.

Report No. : FR462802C

11BES8OMIMO_Ant1_7025

Spec

rum

Ref Level 10.00 dBm Offset 25.94 dB
Count 100/100

Mode Sweep

@ 1Rm View
Limit heck PAES
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CF 7.025 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -5.45 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-200,000 MHz -134,070 MHz 1,000 MHz 6.84502 GHz -56.44 dBm -50.99 dB -10.99 dB
-134.070 MHz -89.380 MHz 1.000 MHz 6.89107 GHz -56.97 dBm -51.52 dB -11.56 dB
-89.380 MHz -45.690 MHz 1.000 MHz 6.97925 GHz -37.20 dBm -31.75 dB -11.74 dB
-45.690 MHz -44.690 MHz 1.000 MHz 6.97933 GHz -37.48 dBm -32.03 dB -12.43 dB
44,690 MHz 45.690 MHz 1,000 MHz 7.07067 GHz -37.48 dBm -32.03 dB -12.43 dB
45,690 MHz 89,380 MHz 1,000 MHz 7.07075 GHz -37.48 dBm -32.03 dB -12.02 db
809,380 MHz 134.070 MHz 1,000 MHz 7.15901 GHz -60.79 dém -55.34 dB -15.36 dB
134,070 MHz 200.000 MHz 1,000 MHz 7.15913 GHz -60.60 dBém -55.15 dB -15.15 dB
— R
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11BESOMIMO_Ant2_7025

Spectrum

Ref Level 10.00 dBm Offset 26.03 d& Mode Sweep
Count 100/100
@ 1Rm View
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CF 7.025 GHz 10001 pts

Span 400.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -4.90 dBm

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -133.790 MHz 1.000 MHz 6.87067 GHz -56.84 dBm -51.95 dB -11.95 dB
-133,790 MHz -89.190 MHz 1.000 MHz 6.89127 GHz -57.27 dBm -52.38 dB -12.39 dB
-89,190 MHz 45,600 MHz 1.000 MHz 6.97010 GHz -36.81 dBm -31.91 dB -11.96 dB
-45,600 MHz 44,600 MHz 1.000 MHz 6.97942 GHz -36.81 dBm -31.92 dB -12.32 dB
44,600 MHz 45.600 MHz 1,000 MHz 7.07058 GHz -36.51 dBm -31.61dB -12.01 dB
45,600 MHz 89,190 MHz 1,000 MHz 7.07062 GHz -36.32 dBm -31.42dB -1142 dB
89,190 MHz 133,790 MHz 1,000 MHz 7.15865 GHz -60.79 dém -55.89 dB -15.93 dB
133,790 MHz 200.000 MHz 1,000 MHz 7.16365 GHz -60.64 dém 55.74 dB 15.74 dB
— _—
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR462802C

11BES8OMIMO_Ant3_7025

Spectrum mﬂl
Ref Level 10.00 dém Offset 26.13 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 def=28
104 F [ | a
-20 | T
o / \
-0 d = / \ =
-S0d
I
-60d
-70d
-80 dl
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.42 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-200.000 MHz -134.640 MHz 1.000 MHz 6.85550 GHz -56.08 dBm -51.66 dB -11.66 dB
-134.640 MHz -89.760 MHz 1.000 MHz 6.89058 GHz -56.63 dBm -52.21 dB -12.27 dB
-89.760 MHz -45.880 MHz 1.000 MHz 6.97898 GHz -36.82 dBm -32.40 dB -12.37 dB
-45.880 MHz -44.880 MHz 1.000 MHz 6.97914 GHz -36.96 dBm -32.54 dB -12.94 dB
44,880 MHz 45.880 MHz 1,000 MHz 7.07086 GHz -36.75 dBm -32.33dB -12.73 dB
45,880 MHz 89.760 MHz 1,000 MHz 7.07098 GHz -36.71 dBm -32.29 dB -12.27 db
89,760 MHz 134,640 MHz 1,000 MHz 7.15950 GHz -60.36 dBm -55.94 dB -15.98 db
134,640 MHz 200.000 MHz 1,000 MHz 7.16226 GHz -60.15 dBm -55.73 dB -15.73 dB
JU )| ARREREED e
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Spectrum :El
Ref Level 10.00 dBm Offset 26.09 d& Mode Sweep
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@ 1Rm View
Limit ¢heck PAES
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CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.85 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz  -132.060 MHz 1.000 MHz 6.85731 GHz -55.50 dBm -50.74 dB -10.74 dB
-132,060 MHz -88.040 MHz 1.000 MHz 6.89320 GHz -56.08 dBm -51.23 dB -11.30 dB
-88.040 MHz -45.020 MHz 1.000 MHz 6.97976 GHz -36.13 dBm -31.28 dB -11.24 dB
45,020 MHz 44,020 MHz 1.000 MHz 6.98000 GHz -36.42 dBm -31.57 dB -11.97 dB
44,020 MHz 45.020 MHz 1,000 MHz 7.07000 GHz -35.89 dBm -31.04 dB -1144 dB
45,020 MHz 988.040 MHz 1,000 MHz 7.07004 GHz -35.75 dBm -30.90 dB -10.90 dB
88,040 MHz 132.060 MHz 1,000 MHz 7.15704 GHz -59.75 dém -54.90 dB -14.91 dB
132,060 MHz 200.000 MHz 1,000 MHz 7.16516 GHz -59.60 dBém -54.75 dB 14.75 dB
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Report No. : FR462802C

11BE160MIMO_Ant1_6025

Spec

rum

Count 100/100

Ref Level 10.00 dBm

Offset 25.03 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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Span 800.0 MHz

Spectrum Emission Mask
Peak Power -3.42 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-400,000 MHz -261.270 MHz 2.000 MHz 5.75057 GHz -57.55 dBm -54.13 dB -14.13 dB
-261.270 MHz -174.180 MHz 2.000 MHz 5.76441 GHz -57.54 dBm -54.13 dB -14.22 dB
-174.180 MHz -88.090 MHz 2.000 MHz 5.93687 GHz -43.74 dBm -40.32 dB -20.32 dB
-88.090 MHz -87.090 MHz 2.000 MHz 5.93695 GHz -43.75 dBm -40.33 dB -21.16 dB
87.090 MHz 88.090 MHz 2,000 MHz 6.11305 GHz -42.18 dBm -38.77 dB -19.60 dB
88,090 MHz 174,180 MHz 2,000 MHz 6.11320 GHz -42.15 dBm -38.73 dB -18.71 dB
174,180 MHz 261.270 MHz 2,000 MHz 6.28623 GHz -55.10 dBm -51.69 dB -11.69 dB
261,270 MHz 400.000 MHz 2,000 MHz 6.41896 GHz -54.33 dBém -50.92 dB -10.92 dB
J{ J W
Date: 24 JUL.2024 18:50:16
11BE160MIMO_Ant2_6025
Spectrum :El
Ref Level 10.00 dBm Offset 24,99 d& Mode Sweep
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Spectrum Emission Mask
Peak Power -2.98 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
400,000 MHz | -25B.410 MHz 2.000 MHz 5.76383 GHz -57.60 dBm -54.61 dB -14.61dB
258,410 MHz | -172.270 MHz 2.000 MHz 5.76663 GHz -57.69 dBm -54.71 dB -14.72 dB
-172,270 MHz -87.140 MHz 2.000 MHz 5.93766 GHz -42.21 dBm -39.22 dB -19.20 dB
-87.140 MHz -86.140 MHz 2.000 MHz 5.93790 GHz -41.93 dBm -38.95 dB -19.78 dB
86,140 MHz 87.140 MHz 2,000 MHz 6.11210 GHz -40.17 dBm -37.18 dB -18.02 dB
87,140 MHz 172,270 MHz 2,000 MHz 6.11242 GHz -40.08 dBm -37.10 dB -17.07 de
172,270 MHz 258,410 MHz 2,000 MHz 6.28337 GHz -55.11 dBém -52.12 dB -12.13 dB
258,410 MHz 400.000 MHz 2,000 MHz 6.346235 GHz -54.66 dBm -51.67 dB 11.67 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR462802C

11BE160MIMO_Ant3_6025

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.16 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
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Spectrum Emission Mask Standard: None
Peak Power -2.53 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-400.000 MHz -257.270 MHz 2.000 MHz 5.75385 GHz -57.34 dBm -54.81 dB -14.81 dB
-257.270 MHz -171.510 MHz 2.000 MHz 5.76801 GHz -57 .44 dBm -54.91 dB -14.95 dB
-171.510 MHz -86.760 MHz 2.000 MHz 5.93820 GHz -40.39 dBm -37.86 dB -17.86 dB
-86.760 MHz -85.760 MHz 2.000 MHz 5.93828 GHz -40.02 dBm -37.49 dB -18.32 dB
85.760 MHz 86.760 MHz 2,000 MHz 6.11172 GHz -40.13 dBm -37.60 dB -18.44 dB
86,760 MHz 171.510 MHz 2,000 MHz 6.11188 GHz -40.33 dBm -37.80 dB -17.79 dB
171,510 MHz 257.270 MHz 2,000 MHz 6.28223 GHz -54.12 dBém -51.59 dB -11.60 dB
257,270 MHz 400.000 MHz 2,000 MHz 6.39616 GHz -53.54 dBém -51.01 dB -11.01 dB
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Ref Level 10.00 dBm Offset 25.14 dB Mode Sweep
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@ 1Rm View
Limit Gheck PAES
0 def=2e
-10 ‘I T
= ] T
-a0d \
-40 d }, \
50 d
By
-70d
-80d
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.38 dBm RBW 2.000 MHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -254.990 MHz 2,000 MHz 5.76989 GHz -57.39 dBm -54.00 dB -14.00 dB
254,990 MHz | -169.990 MHz 2,000 MHz 5.77005 GHz -57.52 dBm -54.14 dB -14.14 dB
-169,990 MHz -86.000 MHz 2,000 MHz 5.93896 GHz -40.47 dBm -37.08 dB -17.08 dB
-86.000 MHz -85.000 MHz 2,000 MHz 5.93904 GHz -40.44 dBm -37.05 dB -17.89 dB
85,000 MHz 986.000 MHz 2,000 MHz 6.11096 GHz -39.24 dBm -35.86 dB -16.69 dB
86,000 MHz 169.990 MHz 2,000 MHz 6.11112 GHz -38.92 dBm -35.53 dB -15.52 dB
169,990 MHz 254,990 MHz 2,000 MHz 6.27987 GHz -54.16 dBm -50.78 dB -10.80 dB
254,990 MHz 400.000 MHz 2,000 MHz 6.40831 GHz -53.20 dBém -49.82 dB -0.52 dB
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CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.51 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-400.000 MHz -258.980 MHz 2.000 MHz 5.92478 GHz -55.50 dBm -51.98 dB -11.98 dB
-258.980 MHz -172.650 MHz 2.000 MHz 5.92638 GHz -55.60 dBm -52.08 dB -12.13 dB
-172.650 MHz -87.330 MHz 2.000 MHz 6.09715 GHz -42.24 dBm -38.72 dB -18.67 dB
-87.330 MHz -86.330 MHz 2.000 MHz 6.09771 GHz -42.03 dBm -38.52 dB -19.35 dB
86,330 MHz 87.330 MHz 2,000 MHz 6.27229 GHz -41.86 dBm -38.34 dB -19.18 dB
87,330 MHz 172,650 MHz 2,000 MHz 6.27237 GHz -41.15 dBm -37.64 dB -17.64 dB
172,650 MHz 258.980 MHz 2,000 MHz 6.44370 GHz -54.59 dém -51.08 dB -11.11de
258,980 MHz 400.000 MHz 2,000 MHz 6.52766 GHz -54.23 dBém -50.72 dB -10.72 dB

G e

11BE160MIMO_Ant2_6185

Spectrurn

n

(=)

Ref Level 10.00 dém  Offset 25.05 dB
Count 1007100

Mode Sweep

@ 1Rm View

Limit

0 dER<28

heck

-10 di

-20 di

-30 di

=40 di

=50 df

-60 dBi

=70 d

-80 di

CF 6.185 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -3.00 dBm

Standard: None

RBW 2.000 MHz

JL

Date: 24 JUL.2024 18:57:52

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
400,000 MHz | -261,270 MHz 2.000 MHz 5.92353 GHz -55.44 dBm -52.44 dB -12.44 dB
261270 MHz | -174.180 MHz 2.000 MHz 5.92377 GHz -55.54 dBm -52.53 dB -12.54 dB
-174,180 MHz -88.090 MHz 2.000 MHz 6.09687 GHz -42.38 dBm -39.38 dB -19.37 dB
-88.000 MHz -87.090 MHz 2.000 MHz 6.09695 GHz -42.45 dBm -39.44 dB -20.28 dB
87.090 MHz 988.090 MHz 2,000 MHz 6.27305 GHz -42.59 dBm -39.59 dB -20.42 dB
88,090 MHz 174,180 MHz 2,000 MHz 6.27337 GHz -42.59 dBm -39.59 dB -19.56 dB
174,180 MHz 261.270 MHz 2,000 MHz 6.44607 GHz -54.85 dBém -51.85dB -11.88 dB
261,270 MHz 400.000 MHz 2,000 MHz 6.44011 GHz -54.71 deém 71dB

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR462802C

11BE160MIMO_Ant3_6185

JL

Date: 24 JUL.2024 18:59.00

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.24 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 deR=28
-10 dl 1
-20 dl
o ——
=30 dl
-40 dBi / \
-S0d
| —
-60 dBi
-70d
-80 dl
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.79 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-400.000 MHz -258.410 MHz 2.000 MHz 5.92503 GHz -53.39 dBm -50.60 dB -10.60 dB
-258.410 MHz -172.270 MHz 2.000 MHz 5.92663 GHz -53.46 dBm -50.67 dB -10.68 dB
-172.270 MHz -87.140 MHz 2.000 MHz 6.09774 GHz -40.70 dBm -37.92 dB -17.91 dB
-87.140 MHz -86.140 MHz 2.000 MHz 6.09750 GHz -40.67 dBm -37.88 dB -18.72 dB
86,140 MHz 87.140 MHz 2,000 MHz 6.27210 GHz -41.07 dBm -38.28 dB -19.11dB
87,140 MHz 172,270 MHz 2,000 MHz 6.27218 GHz -40.72 dBm -37.94 dB -17.93 dB
172,270 MHz 258,410 MHz 2,000 MHz 6.44337 GHz -53.51 dBém -50.72 dB -10.73 dB
258,410 MHz 400.000 MHz 2,000 MHz 6.52568 GHz -53.02 deém -50.23 dB -10.23 dB

11BE160MIMO_Ant4_6185

Spectrum :El
Ref Level 10.00 dBm Offset 24 .85 dB Mode Sweep
Count 1007100
@ 1Rm View
Limit ¢heck PAES
0 dEfeas
-10d !
-20d
A .
-a0d
-
40 d el ! \ —
50 d
I
I
60 dBm
-70d
-80d
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.61 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -260.130 MHz 2,000 MHz 5.92379 GHz -54.52 dBm -50.91 dB -10.91 dB
260,130 MHz | -173.420 MHz 2,000 MHz 5.92507 GHz -54.58 dBm -50.97 dB -11.00 dB
-173.420 MHz -87.710 MHz 2,000 MHz 6.09725 GHz -42.66 dBm -39.05 dB -19.05 dB
-87.710 MHz -86.710 MHz 2,000 MHz 6.09733 GHz -42.61 dBm -39.00 dB -19.83 dB
86.710 MHz 87.710 MHz 2,000 MHz 6.27267 GHz -42.49 dBm -38.88 dB -19.71 dB
87.710 MHz 173.420 MHz 2,000 MHz 6.27275 GHz -42.25 dBm -38.64 dB -18.63 dB
173,420 MHz 260.130 MHz 2,000 MHz 644485 GHz -53.78 dBém -50.16 dB -10.20 dB
260,120 MHz 400.000 MHz 2,000 MHz 6.52319 GHz -53.55 dém -49.93 dB -0.93 dB

JL

Date: 24 JUL.2024 19:00:07

J (T

Sporton International Inc. (Kunshan)
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FCC ID: 2ADZRXS2437XB

Page Number

1 A2-435 of 637



SPORTON LAB. FCC RF TeSt Report Report No. : FR462802C

11BE160MIMO_Antl_6345

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.35 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 deR=28
-10 dl
-20 dl
J .
and e —
- .
-40d / \
-S0d
-60d
-70d
-80 dl
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.26 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-400.000 MHz -260.130 MHz 2.000 MHz 6.00177 GHz -54.82 dBm -50.56 dB -10.56 dB
-260.130 MHz -173.420 MHz 2.000 MHz 6.08507 GHz -55.15 dBm -50.89 dB -10.91 dB
-173.420 MHz -87.710 MHz 2.000 MHz 6.25717 GHz -43.13 dBm -38.87 dB -18.86 dB
-87.710 MHz -86.710 MHz 2.000 MHz 6.25733 GHz -43.10 dBm -38.83 dB -19.67 dB
86.710 MHz 87.710 MHz 2,000 MHz 6.43267 GHz -42.79 dBm -38.53 dB -19.36 dB
87.710 MHz 173.420 MHz 2,000 MHz 6.43299 GHz -42.60 dBm -38.34 dB -18.31dB
173,420 MHz 260.130 MHz 2,000 MHz 6.60501 GHz -54.39 dBm -50.13 dB -10.14 dB
260,120 MHz 400.000 MHz 2,000 MHz 6.64038 GHz -54.27 dBm -50.01 dB -10.01 dB

il J (T

Date: 24 JUL. 2024 19:01:41

11BE160MIMO_Ant2_6345

Spectrum :El
Ref Level 10.00 dBm Offset 25.32 dB Mode Sweep
Count 1007100
@ 1Rm View
Limit ¢heck PAES
0 dEfeas
-10d 1
-20d
-a0d
-40 d }J ,\
50 d
-60 d
-70d
-80d
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.77 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -258.410 MHz 2,000 MHz 6.00200 GHz -54.64 dBm -50.86 dB -10.86 dB
258,410 MHz | -172.270 MHz 2,000 MHz 6.08663 GHz -54.88 dBm -51.11dB -11.11dB
-172,270 MHz -87.140 MHz 2,000 MHz 6.25750 GHz -41.60 dBm -37.83 dB -17.79 dB
-87.140 MHz -86.140 MHz 2,000 MHz 6.25790 GHz -41.72 dBm -37.95 dB -18.78 dB
86,140 MHz 87.140 MHz 2,000 MHz 6.43210 GHz -42.18 dBm -38.40 dB -19.24 dB
87,140 MHz 172,270 MHz 2,000 MHz 6.43234 GHz -42.32 dBm -38.55 dB -18.53 dB
172,270 MHz 258,410 MHz 2,000 MHz 6.6032035 GHz -54.96 dBm -51.18 dB -11.23 dB
258,410 MHz 400.000 MHz 2,000 MHz 6.67872 GHz -54.92 dém 1 11.15 dB

il J [T

Date: 24 JUL. 2024 19.02:48

Sporton International Inc. (Kunshan) Page Number 1 A2-436 of 637
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



SPORTON LAB.

FCC RF Test Report

Report No. : FR462802C

11BE160MIMO_Ant3_6345

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.74 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 deR=28
-10 dl
-20 dl
o e
=30 dl
-40d / \
-50 derm
-60d
-70d
-80 dl
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.18 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-400.000 MHz -258.980 MHz 2.000 MHz 5.97905 GHz -52.28 dBm -49.09 dB -9.09 dB
-258.980 MHz -172.650 MHz 2.000 MHz 6.08606 GHz -53.02 dBm -49.83 dB -9.84 dB
-172.650 MHz -87.330 MHz 2.000 MHz 6.25739 GHz -41.52 dBm -38.34 dB -18.31 dB
-87.330 MHz -86.330 MHz 2.000 MHz 6.25771 GHz -41.54 dBm -38.36 dB -19.19 dB
86,330 MHz 87.330 MHz 2,000 MHz 6.43220 GHz -41.58 dBm -38.40 dB -19.23 dB
87,330 MHz 172,650 MHz 2,000 MHz 6.43237 GHz -41.60 dBm -38.42 dB -18.41 dB
172,650 MHz 258.980 MHz 2,000 MHz 6.60394 GHz -52.83 dém -49.64 dB -0.65 dB
258,980 MHz 400.000 MHz 2,000 MHz 6.67933 GHz -52.58 dém -49.39 dB -0.39 dB

JL

Date: 24 JUL.2024 19.02:56

J (T

11BE160MIMO_Ant4_6345

Spectrum

(=)

Ref Level 10.00 dBm
Count 1007100

Offset 25,46 dB

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dER<28

-10 di

-20 di

-30 di =1

-40 d|

-50d /

-60 dl

=70 d

-80 di

CF 6.345 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -3.99 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
400,000 MHz __ -25B.,980 MHz 2.000 MHz 6.03444 GHz -53.54 dBm -49.55 dB -9.55 dB
258,980 MHz | -172.650 MHz 2.000 MHz 6.08606 GHz -53.98 dBm -49.99 dB -9.99 dB
-172,650 MHz -87.330 MHz 2.000 MHz 6.25755 GHz -42.49 dBm -38.50 dB -18.49 dB
-87.330 MHz -86.330 MHz 2.000 MHz 6.25771 GHz -42.72 dBm -38.73 dB -19.56 dB
86,330 MHz 87.330 MHz 2,000 MHz 6.43220 GHz -42.02 dBm -38.03 dB -18.86 dB
87,330 MHz 172,650 MHz 2,000 MHz 6.43237 GHz -41.93 dBm -37.94 dB -17.93 dB
172,650 MHz 258.980 MHz 2,000 MHz 6.60378 GHz -53.75 dém -49.76 dB -0.79 db
258,980 MHz 400.000 MHz 2,000 MHz 6.67821 GHz -53.52 dém -49.53 dB -0.53 dB

JL

Date: 24 JUL.2024 19:05:03

J (T

Sporton International Inc. (Kunshan)
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samranas. FCC RF Test Report

Report No. : FR462802C

11BE160MIMO_Ant1_6505

Spectrum

Count 100/100

Ref Level 10.00 dBm Offset 25.16 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
0 deR=2E

-10 d|

-20 d|

=30 dl

-40 dBm

-50 di

-60 di

-70 di

-80 di

CF 6.505 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -3.14 dBm

Standard: None

RBW 2.000 MHz

JL

Date: 24 JUL. 2024 19:28:01

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-400,000 MHz -261,840 MHz 2.000 MHz 6.18248 GHz -54.67 dBm -51.53 dB -11.53 dB
-261.840 MHz -174.560 MHz 2.000 MHz 6.24376 GHz -55.07 dBm -51.94 dB -12.02 dB
-174 560 MHz -88.280 MHz 2.000 MHz 6.41668 GHz -42.84 dBm -39.71 dB -19.70 dB
-88.2680 MHz -87.280 MHz 2.000 MHz 6.41676 GHz -42.97 dBm -39.83 dB -20.67 dB
87,280 MHz 98.280 MHz 2,000 MHz 6.59324 GHz -42.99 dBm -39.85 dB -20.68 dB
88,280 MHz 174.560 MHz 2,000 MHz 6.59332 GHz -42.84 dBm -39.70 dB -19.70 dB
174,560 MHz 261.840 MHz 2,000 MHz 6.76616 GHz -54.85 dBém -51.72 dB -11.81de
261,840 MHz 400.000 MHz 2,000 MHz 6.78376 GHz -54.64 dém -51.50 dB -11.50 dB

11BE160MIMO_Ant2_6505

Spectrum

Count 100/100

Ref Level 10.00 dém  Offset 2C.44 dB

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dER<28

-10 di

-20 di

-30 di

=40 di

=50 df

-60 dl

=70 d

-80 di

CF 6.505 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -2.98 dBm

Standard: None

RBW 2.000 MHz

JL

Date: 24 JUL.2024 19:30:08

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
400,000 MHz __ -25B.,980 MHz 2.000 MHz 6.11721 GHz -53.82 dBm -50.84 dB -10.84 dB
258,980 MHz | -172.650 MHz 2.000 MHz 6.24662 GHz -54.43 dBm -51.45 dB -11.53 dB
-172,650 MHz -87.330 MHz 2.000 MHz 6.41755 GHz -40.80 dBm -37.82 dB -17.81 dB
-87.330 MHz -86.330 MHz 2.000 MHz 6.41771 GHz -40.72 dBm -37.74 dB -18.57 dB
86,330 MHz 87.330 MHz 2,000 MHz 6.59229 GHz -41.55 dBm -38.57 dB -19.40 dB
87,330 MHz 172,650 MHz 2,000 MHz 6.59277 GHz -41.56 dBm -38.58 dB -18.54 dB
172,650 MHz 258.980 MHz 2,000 MHz 6.76378 GHz -54.85 dBém -51.87 dB -11.90 dB
258,980 MHz 400.000 MHz 2,000 MHz 6.82212 GHz -54.60 dBém 52 dB

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR462802C

11BE160MIMO_Ant3_6505

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.55 de Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 demeas
T
-10 dl
-20 dl
— .
=30 dl
T S
-40 dBi / \
-50 dermn
-60d
-70d
-80 dl
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.77 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-400.000 MHz -258.980 MHz 2.000 MHz 6.18643 GHz -52.55 dBm -49.78 dB -9.78 dB
-258.980 MHz -172.650 MHz 2.000 MHz 6.24630 GHz -53.31 dBm -50.55 dB -10.58 dB
-172.650 MHz -87.330 MHz 2.000 MHz 6.41755 GHz -41.26 dBm -38.49 dB -18.48 dB
-87.330 MHz -86.330 MHz 2.000 MHz 6.41771 GHz -41.08 dBm -38.31 dB -19.15 dB
86,330 MHz 87.330 MHz 2,000 MHz 6.59229 GHz -41.09 dBm -38.32 dB -19.15 dB
87,330 MHz 172,650 MHz 2,000 MHz 6.59237 GHz -40.76 dBm -37.99 dB -17.99 dB
172,650 MHz 258.980 MHz 2,000 MHz 6.76346 GHz -53.19 dBém -50.42 dB -10.49 dB
258,980 MHz 400.000 MHz 2,000 MHz 6.78619 GHz -52.99 dém -50.22 dB -10.22 dB
Jjl ARREREED e

Date: 24 JUL.2024 19:31:15

11BE160MIMO_Ant4_6505

Spectrum :El
Ref Level 10.00 dBm Offset 25.61 dB Mode Sweep
Count 1007100
@ 1Rm View
Limit ¢heck PAES
0 def=2e
I 1
-10d r
-20d
-a0d —= -
-40 d /, \
-50 d
| —
-60 d
-70d
-80d
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.10 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -258.980 MHz 2,000 MHz 6.18788 GHz -53.26 dBm -50.17 dB -10.17 dB
258,980 MHz | -172.650 MHz 2,000 MHz 6.24630 GHz -53.79 dBm -50.69 dB -10.73 dB
-172,650 MHz -87.330 MHz 2,000 MHz 6.41739 GHz -41.56 dBm -38.46 dB -18.44 dB
-87.,330 MHz -86.330 MHz 2,000 MHz 6.41771 GHz -41.23 dBm -38.13 dB -18.96 dB
86,330 MHz 87.330 MHz 2,000 MHz 6.59229 GHz -41.48 dBm -38.28 dB -19.22 dB
87,330 MHz 172,650 MHz 2,000 MHz 6.59237 GHz -40.94 dBm -37.84 dB -17.84 dB
172,650 MHz 258.980 MHz 2,000 MHz 6.76386 GHz -53.88 dBm -50.78 dB -10.79 dB
258,980 MHz 400.000 MHz 2,000 MHz 6.81524 GHz -53.54 dBém 50.44 dB 10.44 db
- —_———

JL

Date: 24 JUL. 2024 193222
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SPORTON LAB.

FCC RF Test Report

Report No. : FR462802C

11BE160MIMO_Antl_6665

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.46 di Mode Sweep

@ 1Rm View

Limit ¢heck
0 deR=2E

-10 d|

-20 d|

=30 dl

-40 dBm

-50 di

-60 di

-70 di

-80 di

CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -2.91 dBm

Standard: None

RBW 2.000 MHz

JL

Date: 24 JUL. 2024 19:3422

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-400,000 MHz -260.700 MHz 2.000 MHz 6.39370 GHz -54.26 dBm -51.36 dB -11.36 dB
-260.700 MHz -173.800 MHz 2.000 MHz 6.40474 GHz -54.44 dBm -51.54 dB -11.60 dB
-173.800 MHz -87.900 MHz 2.000 MHz 6.57698 GHz -42.04 dBm -39.13 dB -19.12 dB
-87.900 MHz -86.900 MHz 2.000 MHz 6.57714 GHz -42.00 dBm -39.09 dB -19.92 dB
86,900 MHz 87.900 MHz 2,000 MHz 6.75286 GHz -42.83 dBm -39.92 dB -20.75 dB
87,900 MHz 173.800 MHz 2,000 MHz 6.75310 GHz -42.97 dBm -40.06 dB -20.05 dB
173,800 MHz 260,700 MHz 2,000 MHz 6.92526 GHz -54.95 dBém -52.04 dB -12.10 dB
260,700 MHz 400.000 MHz 2,000 MHz 6.96030 GHz -54.78 dBém -51.87 dB -11.87 dB

G e

11BE160MIMO_Ant2_6665

Spectrum

(=)

Ref Level 10.00 dBm
Count 1007100

Offset 25.25 d& Mode Sweep

@ 1Rm View

Limit ¢heck

0 dER<28

-10 di

-20 di

-30 di

-40 d|

=50 df

-60 dl

=70 d

-80 di

CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -3.21 dBm

Standard: None

RBW 2.000 MHz

JL

Date: 24 JUL. 2024 19:35:29

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
400,000 MHz | -25B.410 MHz 2.000 MHz 6.27312 GHz -53.80 dBm -50.59 dB -10.50 dB
258,410 MHz | -172.270 MHz 2.000 MHz 6.40679 GHz -54.11 dBm -50.90 dB -10.92 dB
-172,270 MHz -87.140 MHz 2.000 MHz 6.57766 GHz -40.86 dBm -37.64 dB -17.63 dB
-87.140 MHz -86.140 MHz 2.000 MHz 6.57790 GHz -40.86 dBm -37.65 dB -18.49 dB
86,140 MHz 87.140 MHz 2,000 MHz 6.75210 GHz -41.50 dBm -38.29 dB -19.13 dB
87,140 MHz 172,270 MHz 2,000 MHz 6.75218 GHz -40.88 dBm -37.67 dB -17.67 db
172,270 MHz 258,410 MHz 2,000 MHz 6.92321 GHz -54.79 dém -51.58 dB -1161de
258,410 MHz 400.000 MHz 2,000 MHz 6.96201 GHz -54.65 dém 51 11.44 db
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FCC RF Test Report

SPORTON LAB.

Report No. : FR462802C

11BE160MIMO_Ant3_6665

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 25.49 di

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBR=a8:

-10 d|

-20 d|

=30 dl

-40 dBi

-50 di

-60 di

-70 di

-80 di

CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -2.69 dBm

Standard: None

RBW 2.000 MHz

JL

Date: 24 JUL 2024 19:36:36

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-400,000 MHz -258.980 MHz 2.000 MHz 6.39309 GHz -52.81 dBm -50.12 dB -10.12 dB
-258.980 MHz -172.650 MHz 2.000 MHz 6.40614 GHz -53.15 dBm -50.47 dB -10.48 dB
-172 650 MHz -87.330 MHz 2.000 MHz 6.57763 GHz -40.97 dBm -38.28 dB -18.28 dB
-87.330 MHz -86.330 MHz 2.000 MHz 657771 GHz -40.97 dBm -38.28 dB -19.12 dB
86,330 MHz 87.330 MHz 2,000 MHz 6.75229 GHz -41.34 dBm -38.65 dB -19.49 dB
87,330 MHz 172,650 MHz 2,000 MHz 6.75237 GHz -41.36 dBm -38.67 dB -18.67 dB
172,650 MHz 258.980 MHz 2,000 MHz 6.92370 GHz -53.65 dBm -50.97 dB -11.01dB
258,980 MHz 400.000 MHz 2,000 MHz 6.96732 GHz -53.47 dBém -50.78 dB -10.78 dB

11BE160MIMO_Ant4_6665

JL

Date: 24 JUL. 2024 19:37.44

Spectrum :El
Ref Level 10.00 dBm Offset 25.24 dB Mode Sweep
Count 1007100
@ 1Rm View
Limit ¢heck PAES
0 dEfeas
-10d "
-20d
i
-a0d
-40 d 'I
-50d
-60 d
-70d
-80d
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.42 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -256.700 MHz 2,000 MHz 6.39394 GHz -53.14 dBm -49.71 dB -9.71dB
256,700 MHz | -171.130 MHz 2,000 MHz 6.40858 GHz -53.39 dBm -49.97 d -10.01 dB
-171,130 MHz -86.570 MHz 2,000 MHz 6.57831 GHz -40.59 dBm -37.17 dB -17.16 dB
-86.570 MHz -85.570 MHz 2,000 MHz 6.57647 GHz -40.63 dBm -37.21dB -18.05 dB
85.570 MHz 86.570 MHz 2,000 MHz 6.75153 GHz -40.79 dBm -37.36 dB -18.20 dB
86.570 MHz 171.130 MHz 2,000 MHz 6.75185 GHz -40.66 dBm -37.24 dB -17.21dB
171,130 MHz 256,700 MHz 2,000 MHz 6.92134 GHz -54.57 dBm -51.14 dB -11.20 dB
256,700 MHz 400.000 MHz 2,000 MHz 6.93366 GHz -54.40 dBm 50 10.98 dB
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11BE160MIMO_Ant1_6825

JL

Date: 24 JUL 2024 193827

Spectrum mﬂl
Ref Level 10.00 dém Offset 25.30 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 deR=28
-10 dl i
-20 dl
— .
=30 dl
. ~.
-40 d / \
-50d
—
T
-60d
-70d
-80 dl
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.56 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-400.000 MHz -257.270 MHz 2.000 MHz 6.52249 GHz -53.62 dBm -50.06 dB -10.06 dB
-257.270 MHz -171.510 MHz 2.000 MHz 6.56785 GHz -53.97 dBm -50.41 dB -10.43 dB
-171.510 MHz -86.760 MHz 2.000 MHz 6.73812 GHz -40.38 dBm -36.82 dB -16.81 dB
-86.760 MHz -85.760 MHz 2.000 MHz 6.73828 GHz -40.54 dBm -36.98 dB -17.82 dB
85.760 MHz 86.760 MHz 2,000 MHz 6.91172 GHz -42.43 dBm -38.87 dB -19.70 dB
86,760 MHz 171.510 MHz 2,000 MHz 6.91180 GHz -42.26 dBm -38.70 dB -18.70 dB
171,510 MHz 257.270 MHz 2,000 MHz 7.08215 GHz -57.16 dBm -53.60 dB -13.62 dB
257,270 MHz 400.000 MHz 2,000 MHz 7.08351 GHz -57.05 deém -53.49 dB -13.49 dB

W e

11BE160MIMO_Ant2_6825

Spectrum :El
Ref Level 10.00 dBm Offset 25.32 dB Mode Sweep
Count 1007100
@ 1Rm View
Limit ¢heck PAES
0 dEfeas
-10d
-20d
- e
-a0d
-40 d / ,\
-50 d
<60 dl _.-‘——*‘_"_i--——'w—_
-70d
-80d
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.67 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -256.700 MHz 2,000 MHz 6.44000 GHz -53.55 dBm -49.88 dB -9.88 dB
256,700 MHz | -171.130 MHz 2,000 MHz 6.56890 GHz -53.91 dBm -50.24 dB -10.32 dB
-171,130 MHz -86.570 MHz 2,000 MHz 6.73839 GHz -39.51 dBm -35.83 dB -15.83 dB
-86.570 MHz -85.570 MHz 2,000 MHz 6.73847 GHz -40.29 dBm -36.61 dB -17.45 dB
85.570 MHz 86.570 MHz 2,000 MHz 6.91153 GHz -41.33 dBm -37.66 dB -18.49 dB
86.570 MHz 171.130 MHz 2,000 MHz 6.91161 GHz -40.79 dBm -37.11dB -17.11de
171,130 MHz 256,700 MHz 2,000 MHz 7.08166 GHz -56.41 dém -52.74 dB -12.74 dB
256,700 MHz 400.000 MHz 2,000 MHz 7.08310 GHz -56.32 dém 52 12.65 dB
I J Wi
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11BE160MIMO_Ant3_6825
Spectrum mﬂl
Ref Level 10.00 dém Offset 25.60 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 dBf=26
‘ DR
-10dl ]
-20 dl
30 dl
-40 dBm }' \
-50 dBm
i
-60 di
-70dl
-80 di
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.11 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-400,000 MHz | -257,840 MHz 2,000 MHz 6.52224 GHz -52.30 dBm -49.19 dB -9.19 dB
-257,840 MHz | -171,890 MHz 2,000 MHz 6.56736 GHz -52.64 dBm -49.53 dB -9.55 dB
-171,850 MHz -86.950 MHz 2,000 MHz 6.73801 GHz -39.86 dBm -36.75 dB -16.75 dB
-86,950 MHz -85.950 MHz 2,000 MHz 6.73809 GHz -40.41 dBm -37.30 dB -18.13 dB
85,950 MHz 86.950 MHz 2,000 MHz 6.91191 GHz -41.85 dBm -38.73 dB -19.57 dB
86,950 MHz 171.890 MHz 2,000 MHz 6.91199 GHz -41.63 dBm -38.51dB -18.51 dB
171,890 MHz 257.840 MHz 2,000 MHz 7.08240 GHz -55.55 dBém -52.44 dB -12.51 dB
257,840 MHz 400.000 MHz 2,000 MHz 7.08424 GHz -55.31 dBém -52.20 dB -12.20 dB
- —_—
JU [ EREEEE ]
Date: 24 JUL.2024 19:41.41
11BE160MIMO_Ant4_6825
Spectrum :El
Ref Level 10.00 dBm  Offset 25.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PAES
0 dBf=28
i
104 T 1
-20dl
30 dl
-40 df / \
-50 di
I m——
-60 dl
=70 dl
-80 dl
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.18 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz ~ -258.410 MHz 2,000 MHz 6.44136 GHz -52.43 dBm -49.25 dB -9.26 dB
-258.410 MHz | -172.,270 MHz 2,000 MHz 6.56679 GHz -52.87 dBm -49.69 dB -9.72 dB
-172,270 MHz -87.140 MHz 2,000 MHz 6.73782 GHz -40.58 dBm -37.40 dB -17.40 dB
-87.140 MHz -86.140 MHz 2,000 MHz 6.73790 GHz -40.85 dBm -37.67 dB -18.50 dB
86,140 MHz 87.140 MHz 2,000 MHz 6.91210 GHz -42.50 dBm -39.32 dB -20.16 dB
87,140 MHz 172,270 MHz 2,000 MHz 6.91250 GHz -42.61 dBm -39.43 dB -19.40 dB
172,270 MHz 258,410 MHz 2,000 MHz 7.08313 GHz -56.45 dém -53.27 dB -13.31dB
258,410 MHz 400.000 MHz 2,000 MHz 7.08817 GHz -56.27 dém 53.09 dB 13,09 db
- —_—
JL
Date: 24 JUL.2024 19:42:48
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11BE160MIMO_Ant1_6985

Spec

rum

Ref Level 10.00 dém Offset
Count 100/100

25.54 di

Mode Sweep

@ 1Rm View

Limit ¢heck
0 deR=28

-10 d|

-20 d|

=30 dl

-40 dBi

-50 di

-60 di

-70 di

-80 di

CF 6.985 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -2.78 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-400,000 MHz -260.700 MHz 2.000 MHz 6.60160 GHz -53.05 dBm -50.27 dB -10.27 dB
-260.700 MHz -173.800 MHz 2.000 MHz 6.72450 GHz -53.71 dBm -50.94 dB -10.97 dB
-173.800 MHz -87.900 MHz 2.000 MHz 6.89698 GHz -41.27 dBm -38.50 dB -18.49 dB
-87.900 MHz -86.900 MHz 2.000 MHz 6.89714 GHz -41.63 dBm -38.86 dB -19.69 dB
86,900 MHz 87.900 MHz 2,000 MHz 7.07286 GHz -42.90 dBm -40.13 dB -20.96 dB
87,900 MHz 173.800 MHz 2,000 MHz 7.07302 GHz -42.99 dBm -40.22 dB -20.21 dB
173,800 MHz 260,700 MHz 2,000 MHz 7.24566 GHz -568.75 dém -55.98 dB -15.98 db
260,700 MHz 400.000 MHz 2,000 MHz 7.20495 GHz -58.54 dém -55.77 dB -15.77 dB

J{ WD e

Date: 24 JUL 2024 19:47.28

11BE160MIMO_Ant2_6985

Spectrum

Ref Level 10.00 dBm Offset 25.57 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PAES
0 dBf=28
p I i
-10
-20dl
-30d // ‘\\
- -
40 df /, \
-50 di
-60 dl
=70 dl
-80 dl
CF 6.985 GHz 10001 pts Span 800.0 MHz

Spectrum Emission Mask

Peak Power -2.41 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
400,000 MHz | -25B.410 MHz 2.000 MHz 6.60056 GHz -53.02 dém -50.61 dB 1061 dB
258,410 MHz | -172.270 MHz 2.000 MHz 6.72679 GHz -53.75 dBm -51.34 dB -11.37 dB
-172,270 MHz -87.140 MHz 2.000 MHz 6.89782 GHz -40.44 dBm -38.03 dB -18.03 dB
-87.140 MHz -86.140 MHz 2.000 MHz 6.89790 GHz -40.56 dBm -38.15 dB -18.98 dB
86,140 MHz 87.140 MHz 2,000 MHz 7.07210 GHz -40.95 dBm -38.54 dB -19.37 db
87,140 MHz 172,270 MHz 2,000 MHz 7.07234 GHz -41.33 dBm -38.92 dB -18.90 dB
172,270 MHz 258,410 MHz 2,000 MHz 7.24337 GHz -57.88 dBm -55.47 dB -15.47 dB
258,410 MHz 400.000 MHz 2,000 MHz 7.27089 GHz -57.79 dém -55.38 dB 15.38 dB

J{ BRAREEED e
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Spectrum mﬂl
Ref Level 10.00 dém Offset 25.64 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 dBR<ae
. [
d |
-20 — S
-30d = —
404 el }, \ —
s0d
T ——————
-60 d
-70d
-80 d
CF 6.985 GHz 10001 pts Span 800.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -1.96 dBm

Standard: None

RBW 2.000 MHz

Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
400,000 MHz __-260,700 MHz 2,000 MHz 6.60128 GHz -51.25 dBm -49.29 db 5,29 db
-260,700 MHz | -173.800 MHz 2,000 MHz 6.72442 GHz -52.18 dBm -50.23 dB -10.24 dB
-173,800 MHz -87.900 MHz 2,000 MHz 6.89674 GHz -41.31 dbm -39.36 dB -19.32 dB
-87.900 MHz -86.900 MHz 2,000 MHz 6.89714 GHz -41.15 dbm -35.20 dB -20.03 dB
86,900 MHz 87.900 MHz 2,000 MHz 7.07286 GHz -42.27 dBm -40.32 dB -21.15dB
87,900 MHz 173.800 MHz 2,000 MHz 7.07294 GHz -41.99 dBm -40.03 dB -20.03 dB
173,800 MHz 260,700 MHz 2,000 MHz 7.24526 GHz -57.30 dBm -55.35 dB -1541 dB
260,700 MHz 400.000 MHz 2,000 MHz 7.24606 GHz -57.14 dBém -55.19 dB -15.19 dB
JU )| [ EEREEEE ]
Date: 24 JUL.2024 19:49:42
11BE160MIMO_Ant4_6985
Spectrum :El
Ref Level 10.00 dBm  Offset 25.94 dB Mode Sweep
Count 1007100
@ 1Rm View
Limit ¢heck PAES
0 def=2e
o ‘| B D |
-20d 1
o —
-a0d
40 d
04 / \
-‘__—\-'h—\_____.___ —
-60 d
-70d
-80d
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.19 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -255.560 MHz 2,000 MHz 6.60152 GHz -51.14 dBm -48.94 dB -8.94 dB
255,560 MHz | -170.370 MHz 2,000 MHz 6.72956 GHz -51.52 dBm -49.33 dB -9.34 dB
-170.370 MHz -86.190 MHz 2,000 MHz 6.89877 GHz -38.69 dBm -36.49 dB -16.49 dB
-86.190 MHz -85.150 MHz 2,000 MHz 6.89885 GHz -38.64 dBm -36.45 dB -17.28 dB
85,190 MHz 86.190 MHz 2,000 MHz 7.07115 GHz -39.93 dBm -37.74 dB -18.57 dB
86,190 MHz 170.370 MHz 2,000 MHz 7.07123 GHz -40.04 dBm -37.85dB -17.85 dB
170,370 MHz 255.560 MHz 2,000 MHz 7.24012 GHz -57.56 dém -55.37 dB -1543 dB
255,560 MHz 400.000 MHz 2,000 MHz 7.24468 GHz -57.39 dém 55.20 dB 15.20 dB
—_————
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Maximum power spectral density

<OFDMA mode>

Test Result
Test Ru Result . EIRP Limit :

Mode Antenna | Freq(MH2) Size @BmMHz] | C" | [dBmiMHZ | [dBmmHz | V&I
Antl 6105 242RU*16 6.62 0.23 -6.39 <5.00 PASS

Ant2 6105 242RU16 6.52 0.23 6.29 <5.00 PASS

Ant3 6105 242RU*16 6.58 0.23 6.35 <5.00 PASS

Antd 6105 242RU16 652 023 6.29 <5.00 PASS

otal 6105 242RU16 054 4.98 4.44 <5.00 PASS

Antl 6585 242RU16 6.03 0.16 587 <5.00 PASS

Ant2 6585 242RU16 6.15 0.16 5.99 <5.00 PASS

11BE320MIMO | Ant3 6585 242RU16 6.37 0.16 621 <5.00 PASS
Antd 6585 242RU16 6.02 0.16 5.86 <5.00 PASS

total 6585 242RU16 0.12 488 4.76 <5.00 PASS

Antl 6905 242RU16 573 0.16 557 <5.00 PASS

Ant2 6905 242RU16 6.83 0.16 6.67 <5.00 PASS

Ant3 6905 242RU16 6.21 0.16 6.05 <5.00 PASS

Antd 6905 242RU16 4.84 0.16 4,68 <5.00 PASS

total 6905 242RU16 0.18 4.64 4.82 <5.00 PASS

Antl 5955 52RU 720 0.23 6.97 <5.00 PASS

Ant2 5955 52RU 6.23 0.23 26.00 <5.00 PASS

Ant3 5955 52RU 6.39 0.23 6.16 <5.00 PASS

Antd 5955 52RU 6.32 0.23 6.09 <5.00 PASS

total 5955 52RU 2050 4.08 4.48 <5.00 PASS

Antl 6435 52RU 6.46 0.16 6.30 <5.00 PASS

Ant2 6435 52RU*4 6.43 0.16 6.27 <5.00 PASS

Ant3 6435 52RU*4 6.45 0.16 6.29 <5.00 PASS

Antd 6435 52RU*4 6.36 0.16 %6.20 <5.00 PASS

total 6435 52RU*4 20.40 488 4.48 <5.00 PASS

Antl 6535 52RU*4 611 0.16 5.95 <5.00 PASS

Ant2 6535 52RU*4 6.01 0.16 5.85 <5.00 PASS

11BE20MIMO Ant3 6535 52RU 6.30 0.16 6.14 <5.00 PASS
Antd 6535 52RU 5.96 0.16 5.80 <5.00 PASS

total 6535 52RU 0.07 453 4.46 <5.00 PASS

Antl 7095 52RU 6.38 -0.05 6.43 <5.00 PASS

Ant2 7095 52RU 6.14 20.05 6.19 <5.00 PASS

Ant3 7095 52RU 6.49 20.05 6.54 <5.00 PASS

Antd 7095 52RU*4 6.11 20.05 6.16 <5.00 PASS

total 7095 52RU*4 0.26 464 438 <5.00 PASS

Antl 7115 52RU 1650 | -005 | -16.55 <5.00 PASS

Ant2 7115 52RU 1607 | 005 | -16.12 <5.00 PASS

Ant3 7115 52RU 1705 | 005 | -17.10 <5.00 PASS

Antd 7115 52RU 1665 | -005 | -16.70 <5.00 PASS

total 7115 52RU 1053 | 464 5.89 <5.00 PASS

Antl 5965 52RU8 7.05 0.23 6.82 <5.00 PASS

Ant2 5965 52RU8 6.08 0.23 5.85 <5.00 PASS

Ant3 5965 52RU8 6.10 0.23 587 <5.00 PASS

11BE4OMIMO Antd 5965 52RU8 6.31 0.23 6.08 <5.00 PASS
total 5965 52RU8 035 4.98 463 <5.00 PASS

Antl 6445 52RU8 5.92 0.16 576 <5.00 PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Ant2 6445 52RU*8 -6.15 0.16 -5.99 <5.00 PASS
Ant3 6445 52RU*8 -6.15 0.16 -5.99 <5.00 PASS
Ant4 6445 52RU*8 -5.91 0.16 -5.75 <5.00 PASS
total 6445 52RU*8 -0.01 4.88 4.87 <5.00 PASS
Antl 6565 52RU*8 -6.43 0.16 -6.27 <5.00 PASS
Ant2 6565 52RU*8 -6.00 0.16 -5.84 <5.00 PASS
Ant3 6565 52RU*8 -6.22 0.16 -6.06 <5.00 PASS
Ant4 6565 52RU*8 -5.80 0.16 -5.64 <5.00 PASS
total 6565 52RU*8 -0.09 4.53 4.44 <5.00 PASS
Antl 7085 52RU*8 -5.96 -0.05 -6.01 <5.00 PASS
Ant2 7085 52RU*8 -6.24 -0.05 -6.29 <5.00 PASS
Ant3 7085 52RU*8 -6.12 -0.05 -6.17 <5.00 PASS
Ant4 7085 52RU*8 -5.21 -0.05 -5.26 <5.00 PASS
total 7085 52RU*8 0.16 4.64 4.80 <5.00 PASS
Antl 5985 52RU*16 -6.56 0.23 -6.33 <5.00 PASS
Ant2 5985 52RU*16 -6.22 0.23 -5.99 <5.00 PASS
Ant3 5985 52RU*16 -6.13 0.23 -5.90 <5.00 PASS
Ant4 5985 52RU*16 -6.27 0.23 -6.04 <5.00 PASS
total 5985 52RU*16 -0.27 4.98 4.71 <5.00 PASS
Antl 6465 52RU*16 -6.25 0.16 -6.09 <5.00 PASS
Ant2 6465 52RU*16 -6.38 0.16 -6.22 <5.00 PASS
Ant3 6465 52RU*16 -6.29 0.16 -6.13 <5.00 PASS
Ant4 6465 52RU*16 -6.09 0.16 -5.93 <5.00 PASS
total 6465 52RU*16 -0.23 4.88 4.65 <5.00 PASS
11BE8OMIMO Antl 6625 52RU*16 -6.43 0.16 -6.27 <5.00 PASS
Ant2 6625 52RU*16 -6.51 0.16 -6.35 <5.00 PASS
Ant3 6625 52RU*16 -6.16 0.16 -6.00 <5.00 PASS
Ant4 6625 52RU*16 -6.01 0.16 -5.85 <5.00 PASS
total 6625 52RU*16 -0.25 4.53 4.28 <5.00 PASS
Antl 7025 52RU*16 -6.56 -0.05 -6.61 <5.00 PASS
Ant2 7025 52RU*16 -6.41 -0.05 -6.46 <5.00 PASS
Ant3 7025 52RU*16 -6.00 -0.05 -6.05 <5.00 PASS
Ant4 7025 52RU*16 -6.00 -0.05 -6.05 <5.00 PASS
total 7025 52RU*16 -0.21 4.64 4.43 <5.00 PASS
Antl 6025 106RU*16 -6.39 0.23 -6.16 <5.00 PASS
Ant2 6025 106RU*16 -6.23 0.23 -6.00 <5.00 PASS
Ant3 6025 106RU*16 -6.18 0.23 -5.95 <5.00 PASS
Ant4 6025 106RU*16 -6.16 0.23 -5.93 <5.00 PASS
total 6025 106RU*16 -0.22 4.98 4.76 <5.00 PASS
Antl 6505 106RU*16 -6.74 0.16 -6.58 <5.00 PASS
Ant2 6505 106RU*16 -6.46 0.16 -6.30 <5.00 PASS
11BE160MIMO Ant3 6505 106RU*16 -6.57 0.16 -6.41 <5.00 PASS
Ant4 6505 106RU*16 -6.02 0.16 -5.86 <5.00 PASS
total 6505 106RU*16 -0.42 4.88 4.46 <5.00 PASS
Antl 6985 106RU*16 -6.68 -0.05 -6.73 <5.00 PASS
Ant2 6985 106RU*16 -6.59 -0.05 -6.64 <5.00 PASS
Ant3 6985 106RU*16 -6.47 -0.05 -6.52 <5.00 PASS
Ant4 6985 106RU*16 -5.91 -0.05 -5.96 <5.00 PASS
total 6985 106RU*16 -0.38 4.64 4.26 <5.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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Test Graphs
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